yjamato

Parts List

4 NEEDLE FLATBED BOTH-CUT FLATSEAMER

VFK2560-38

MODEL & DEVICE

VFK2560-02M-8

SC30 KT FL

% VAMATO SEWING MACHINE MFG. £0,LT0,



IN=YIAND R

ZDIX—YIRNZE VFK2560-152M-02M-8, 160M-02M-8% &K EFILICLTA T ANEERL TWET,
IBER 1~ BICEEARETIILEZZHLTWET,

ER 6~ fHEESEZLH L TVWET,

IN—YIRNCEH SN TWBHT—DTEIFAR XN F XiEE2RHOLTVWET,

LS DFtA(Parts No. DBICEEHINTVWET,)
[ ] BIEIDO/NR—YIURNCHL T, SEZEEINcEmZRzROLTWET,
[ ] NIEIHParts No. RUO'RIVEDRIK
¢ FED/—YURNIHLT, SEEMSNEHBRERTETILERDLTVET,
HEEXDRDTEER
Yo ZOIR—YIYRNCEHINTWSERZT EXDERIE. Parts No.(flZIEX. 3500201) THFEWLWLET,
Y¢  0068011MDZEIX. 00680T1XIL 6801 TTIEX FELY,
Y IFFa—TEEXDRIEREBEERSIZEASE T,

BE. CO/IX—VYIYARDEHEIEIL, WRICIDEEINDGENHDET DTS TETIL,

How to use this Parts List

The illustrations on this Parts List are drawn on the basis of VFK2560-152M-02M-8, 160M-
02M-8.

The items from No.1 to No.15 contain the standerd model.

The following items included No.16 contain the Device.

The dimension of Collar on this Parts List shows Inside diameter X Qutside

diameter X Width.

Explanation of Marks(marked at the Side of Part No.)
[ 1 means this part is changed from the previous Parts List.

Inside of[ ] shows the previous Part No. and the shape of screw or the like.
€ means this part and model is added to the previons Parts List.

How to place an order for the parts

Y¢ When placing an order for the parts from this Parts List, please clearly state the
Parts No.(e.g.3500201) which you require so that we can deliver the correct Parts to
yOou.

Y When the Part No. is"0068011",please place an order for the part by showing“0068011"
or“e8011" .

Y  When ordering Air Tube, please inform us of the Part No. and the length,

This Parts Listis subject to change without notice.



Contents

BHR

MISCELLANEOUS COVERS(1)

A= (1)

—

MISCELLANEQUS COVERS(2) HIN—EfR (2) 2
MISCELLANEOUS THREAD EYELETS RIEE R 3
MISCELLANEOUS BUSHINGS & HR DEVICE 7Y RO HREBR(R 4
MAIN SHAFT DRIVING MECHANISM TEHE 5
UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM LTEHRUHREIEE 6
NEEDLE BAR MECHANISM e 7
PRESSER FOOT MECHANISM RIS 8
MISCELLANEOUS PRESSER FOOT #HTER 9
UPPER KNIFE DRIVING MECHANISM EXZ RS 10
SPREADER MECHANISM EiVRIL—/ 11
LOOPER DRIVING MECHANISM JL—I\EE1E 12
FEED DRIVING CONTROL MECHANISM BIX SR E B 18 13
FEED DRIVING MECHANISM EURE 14
LUBRICATING MECHANISM o H e 15
SC30 DEVICE SC30kE 16
K1 DEVICE KIEE 17
FL DEVICE FLEE 18
SUPPORTING BOARD(1) 2T 1R (1) 19
SUPPORTING BOARD(2) BTk (2) 20
THREAD STAND RILE 21
WARNING LABEL E2EINI 22
INDEX ]l 23




VFK2560



MISCELLANEOUS COVERS(1)

HN—FBFR (1)

Ref.No. Parts No. Description m £ Amt. Req
1 3210002 Top Cover FAHIN— 1
2 110045 Screw(M4-0.7 X 12) xRy 11
3 3500430 Top Cover Gasket N AN A 1
4 0068011 Qil Sight Window Fd1IVRERR ]
5 0020759 Top Cover Seal Plug A5 1
6 3230020 Head Cover Y RA/N— 1
7 3230021 Head Cover Gasket Y RAN=RyFY 1
8 009748 Screw(M4-0.7 X 12) =9 4
9 3500014 Head Cover Seal Plug = 1

10 390242 “VFK” Emblem VFK IV T L A 1
11 3040039 Bed Rear Cover Ny REgEH/IN= 1
12 0095108 Bed Rear Cover Gasket Ry RgEHN=Ry £V 1
13 3040038 Side Cover B AH/\— 1
14 170001 Screw(M5-0.8 X 8) xRy 1
15 300100 Conical Spring Washer M/XRX Ty ¥ 2
16 180005 Screw(M5-0.8 X 8) xRy 1
17 0032604 Rubber Cushion(Large) Jvyavdh(K) 2
18 3200033 Rubber Cushion(Small) Jyvayvah (/) 3
19 3200012 Cover Latch Spring HIN—=F v FI)R 1
20 110012 Screw(M4-0.7 X 5) xRy 2
21 330000 Seal Plug & 1
22 180018 Screw(M4-0.7 X 7) INRETRY 1
23 3200013 Side Cover Holder BRYODN—FT 1
24 110013 Screw(M4-0.7 X 8) xRy 1
25 000015 Nut PN 1
26 110016 Screw(M4-0.7 X 15) xRy 1
27 4109410 Model Plate(See the below) BHIR (TELEHR) 1
28 000726 Rivet 1E X8R 5
29 6209401 Serial Number Plate BEIL—b 1
30 340016 Machine Frame Supporting Bar Ny R T 4
31 3200007 Qil Reservoir Gasket DA A 2 1
32 3200245 Qil Reservoir HZT 1
33 009970 Screw(M6-1 x 20) IEXRY 6
34 0020137 Drain Hole Seal HRERY Ny £V 1
35 005075 Screw(3/8-24 X 8) HIEFRY 1

Note : Order for Model Plate must be accompanied by model designation(including symbols of gauge

and devices).

(7)) BN 2 T OB RS, (7 — YRl AHFEES D) ZBAISE TSI »,

VFK2560



VFK2560



MISCELLANEOUS COVERS(2)

HIN—E81% (2)

2

Ref.No. Parts No. Description m £ Amt. Req
1 3230023 Cloth Plate(Large)(Lower) KA/N—(T) 1
2 130004 Screw(M4-0.7 X 14) IR 2
3 009776 Screw(M4-0.7 X 10) IExRY 1
4 3230026 Looper Thread Take-up Cover(52, 60) AL FH/\— 1
5 006004 Screw(11/64-40x%9.7) xRy 1
6 000010 Conical Spring Washer MIXRTv v 1
7 3230027 Take-up Cover Spring AV A ANGIANGS 1
8 110030 Screw(M3-0.5 X 2.6) xRy 2
9 3230022 Cloth Plate(Large)(Upper) KA/N—(E) 1

10 110043 Screw(M4-0.7 x 14) 1Ry 1
11 110036 Screw(M3-0.5 X 6.5) xRy 2
12 3230030 Supplementary Cover BBh A/ — 1
13 110035 Screw(M4-0.7 x 10) IRy 2
14 3230025 Cloth Plate(Small) INAIN— 1
15 130021 Screw(M4-0.7 X 6) xRy 1
16 007610 Screw(M4-0.7 x 10) xR 5
17 110013 Screw(M4-0.7 X 8) IR 9
18 3200024 Bed Top Cover(Right) Ny R EHIN=(H) 1
19 3200025 Bed Top Cover(Right) Gasket Ny REAN=(FH)yvx> 1
20 120066 Screw(M4-0.7 x 10) IR 4
21 130006 Screw(M4-0.7 X 10) xRy 2
22 3203000 Bed Top Cover(Left), C. Set Ny R EAN— (FE)(#E) 1
23 3200022 Bed Top Cover(Left) Ny R EHN—(K) 1
24 3200209 Feed Regulating Pushbutton A=Y 1
25 0063152 Feed Regulating Pushbutton Spring v ¥ ahR& >V /\% 1
26 0020472 O-ring(P6) ovvy 1
27 000425 Washer Jyiy 1
28 0033024 Retaining Ring Ay TFTIvT 1
29

30 3200023 Bed Top Cover(Left) Gasket Ny R EAN—=(E)\vFY 1
31 0065275 Seal Plug FEIE 1
32 3500014 Seal Plug il 5
33 3100006 Seal Plug 55 1
34 3100113 Needle Bar Cover i H /N — 1
35 110079 Screw(M4-0.7 X 8) IR 2
36 3200028 Bed Rear Cover(Small) Ny REgHIN—= () 1
37 3200029 Bed Rear Cover(Small) Gasket Ry RBHN— N Ky FY 1
38 3200030 Ball Bearing Housing NG 1
39 110048 Screw(M4-0.7 x 10) IR 3
40 3200210 Pushbutton Stop AN .S B IAN 1

Ref. No. 41 to 61

See the following page.

VFK2560



VFK2560



MISCELLANEOUS COVERS(2)

HIN—B8& (2)

2

Ref.No. Parts No. Description m £ Amt. Req
41 110012 Screw(M4-0.7 X 5) xRy 4
42 3200031 O-ring ouvy 1
43 3231009 [3230031] Stitch Plate Support #HiRE 1
44 110041 Screw(M4-0.7 X 8) xRy 1
45 110001 Screw(M4-0.7 X5.4) xRy 1
46 000745 Knock Pin AN 2
47 3200026 Bed Front Cover Ny RETH/IN— 1
48 3200027 Bed Front Cover Gasket AN -1 P VAN AL 1
49 3040040 Front Cover Hinge [l AP ANl 1
50 110016 Screw(M4-0.7 X 15) xRy 2
51 3230028 Front Cover (52, 60) BiBEF A/\— ]
52 170020 Screw(M4-0.7 X 8) xRy 1
53 300100 Conical Spring Washer M)XRXTy v 2
54 160001 Screw(M4-0.7 X 4) xRy 1
55 180017 Screw(M4-0.7 X 6) xRy 1
56 330011 Rubber Cushion(Small) gy ayvdh () 2
57 3200016 Front Cover Spring [l AT AN AN 1
58 180018 Screw(M4-0.7 X7) INRETRY 1
59 3230074 Looper Thread Guard JL—=IXKH—R 1
60 110009 Screw(M4-0.7 X 8) xRy 2
61 330011 & Rubber Cushion (Small) AP EVEINGIN) 1

VFK2560



EXTRA PARTS

VFK2560



MISCELLANEOUS THREAD EYELETS

RIERR

3

Ref.No. Parts No. Description m £ Amt. Req
1 0024084 Thread Tension Spring Cap RAFN\NXFr v 7 (E) 6
2 0024083 Tension Spring Bushing REAFF v RO IEX 6
3 0030255 Needle Thread Tension Spring #HARFAF/INR 4
4 0032952 Top Cover Thread Tension Spring iU REAF/NR 1
5 0032952 Looper Thread Tension Spring JL—IRRAF/INE 1
6 0090071 Thread Tension Spring Retainer RAFNEXEP VI (T) 6
7 000177 Felt Zx)Lb 6
8 0031111 Tension Disc HREAFM 12
9 290029 Tension Post RIATHE 6

10 0090812 Tension Post Ferrule RIFTFEREL 6
11 3201162 Tension Disc Separator RAE AR 1
12 0090856 Tension Disc Eyelet HREIAFIAE 5
13 0090807 Thread Lead-in Guide RFAFERE 6
14 3230075 Tension Post Support DS =) 1
15 110013 Screw(M4-0.7 X 8) xRy 9
16 000651 Guide Pin H1REY 1
17 3230078 Needle Thread Eyelet Holder Plate #HREEE TR 1
18 110035 Screw(M4-0.7 X 10) xRy 1
19 000538 Washer Ty 1
20 0068247 Needle Thread Eyelet Holder REES 1
21 0068249 Needle Thread Eyelet HARE 4
22 003312 Screw(1/8-44 X 3.4) xRy 4
23 007616 Screw(1/8-44 x4.2) xRy 2
24 3230082 Needle Thread Eyelet(Left) #HRE () 1
25 110012 Screw(M4-0.7 X 5) xRy 6
26 0068250 Stitch Unlocking Mounting Bracket HARBENRXT T v b 1
27 004245 Screw(11/128-56x3.2) xRy 2
28 004134 Screw(1/8-44 X6.5) xRy 1
29 004191 Screw(11/128-56xX2.5) xRy 1
30 0068251 Stitch Unlocking Spring HRE/NX 1
31 0068252 Stitch Unlocking Spring Holder StRE/NRRILY 1
32 001196 Screw(1/8-44 X 6) xRy 1
33 2150030 QOil Container SPY>VY 1
34 3230076 Felt Holder SP7 )T 1
35 310137 Felt SP7zx)Lk 1
36 2150031 Oil Container Plug 5hE 1
37 3230077 Needle Thread Eyelet(Right) #HRE (H) 1
38 2100065 Looper Thread Eyelet A S 1
39 3230092 Top Cover Thread Eyelet Support i REE 1
40 009784 Screw(M6-1 %X 10) xRy 2

Ref. No. 41 to 68

See the following page.

VFK2560



EXTRA PARTS

VFK2560



MISCELLANEOUS THREAD EYELETS

REBR

3

Ref.No. Parts No. Description m £ Amt. Req
41 3230102 & Top Cover Thread Evelet Support B Y KRB AT IR 1
42 110054 Screw(M3-0.5x3.5) xRy 2
43 3200042 Looper Thread Eyelet JL—/ KB 1
44 0093556 Looper Thread Eyelet(Long) JL=/KE (R) 1
45 3230088 Top Cover Thread Guide B RERA 1
46 110009 Screw(M4-0.7 X 8) xRy 3
47 3230104 [3230094] Top Cover Thread Eyelet(Lower) B RE (T) 1
48 3230080 Needle Thread Take-up Guard HARBUH—R 1
49 3230085 Needle Thread Eyelet tRE 1
50 110001 Screw(M4-0.7 Xx5.4) xRy 1
51 3500489 Top Cover Thread Eyelet(Right) B RE (F) 1
52 3500284 Thread Guide Plate REAR 1
53 0020119 Thread Eyelet Pipe(Short) HREB/N1 T (58) 2
54 3500285 Thread Eyelet Pipe Holder S IAG ;i 1
55 3230084 Needle Thread Guide FHRZT 1
56 007627 Screw(M4-0.7 X 6) xRy 1
57 000538 Washer Tvi¥y 1
58 0090857 Tension Disc Eyelet FREIAF M R0E 1
59 3230103 [3230093] Top Cover Thread Eyelet(Upper) B SR8 (E) 1
60 110054 & Screw(M3-0.5 %X 3.5) xRy 1
61 001818 & Tension Post REATFHE 1
62 0037108 & Supplementary Tension Disc N alilh 2
63 0035813 & Supplementary Tension Spring B R F/NR 1
64 000360 & Nut Ty bk 1
65 3230106 & Thread Retainer Disc Support N F AR 1
66 2150107 & Thread Retainer Disc NEAF I 1
67 2150108 & Thread Tension Spring INEAFINER 1
68 170060 & Screw(M2.5-0.45 x 4) xRy 1

VFK2560



VFK2560



MISCELLANEOUS BUSHINGS & HR DEVICE

Ty ROHREBBEEKE 4

Ref.No. Parts No. Description m £ Amt. Req
1 3204020 Qil Seal AL =)L 2
2 000195 QOil Wick SHS 1
3 3230011 Presser Bar Bushing HIEIT vy 1
4 3230014 Qil Seal dAINT—=IL 2
5 3230012 Spreader Driving Bar Bushing BRI —/ET g 1
6 3230015 Qil Seal AL =)L 1
7 3230013 Spreader Driving Shaft Bushing(Left) U RIL—/E Ty V2 () 1
8 3500047 Spreader Driving Shaft Bushing(Middle) — &fi'J spJL—/SE# T v >0 () 1
9 3500048 Spreader Driving Shaft Bushing(Right) B RIL—/\E Ty g (F) 1

10 3160136 Foot Lifter Lever Bushing WIEs®mIy>a 1
11 3500044 Needle Thread Take-up Bushing(Front) #+:5%#&VE 7 v > 1 (&) 1
12 3500045 Needle Thread Take-up Bushing(Rear) $t5%x#&UE 7 v > 1 () 1
13 3200050 Lower Shaft Bushing TETwv o 1
14 3200067 Oil Seal AAI—I)L 1
15 3200062 Looper Rocker Shaft Bushing(Left) JL—/\EigE v 1 () 1
16 3200052 Looper Rocker Shaft Bushing(Right) JL—/\EigE7 v > 1 (F) 1
17 0077300 Qil Seal AL =)L 1
18 3200056 Needle Guard Driving Shaft HTIr#HM Ty 2
19 3200057 Seal Plug el 1
20 3200053 Feed Bar Driving Shaft Bushing(Left) XUy >3 (£) 1
21 3200065 Feed Bar Driving Shaft Bushing(Right) U7 v a1 (H) 1
22 2100034 Seal Plug el 1
23 0093303 Oil Seal A=) 1
24 3200061 Looper Driving Shaft Bushing(Front)  JL—/S&17 v 2 (i) 1
25 3200051 Looper Driving Shaft Bushing(Rear) L=/ Ty v () 1
26 3200055 Differential Lever Shaft Bushing EFL/N—FT v 1
27 3500014 Seal Plug 5= 2
28 0065275 Seal Plug Freted 1
29 0095218 Seal Plug e 1
30 0093303 [3200066] Oil Seal AAIL—=I)L 1
31 3500050 Qil Seal AL =)L 1
32 3200120 HR Device, C. Set HR %8 (#) 1
33 3200121 HR Cup HR 1y 7 1
34 3200122 HR Cup Lid HR Ay 7% 1
35 310036 HR Felt HRZ7 /)L b 1
36 0093663 HR Felt Guard Zz)LhA—K 1
37 006219 Screw(M4-0.7 X 30) IERY 2

VFK2560



A
!
!
|
1
1
|
1
1
1
1
!
1
'
!
!
)
|
1
1
I
1
1
t
!
1
'
1
1
1
1
1
i
1
1
!
I
I
I
1
i
|

VFK2560



MAIN SHAFT DRIVING MECHANISM

TEE

5

Ref.No. Parts No. Description m £ Amt. Req
1 3200070 Pulley 7—Y 1
2 160005 Screw(M6-1 X 8) xRy 5
3 160007 Screw(M6-1 X 6) xRy 9
4 000037 Roll Pin a—-)Ley 1
5
6 3200095 Ball Bearing(Right) R=ILRFYVT (H) 1
7 3100128 Timing Pulley(Lower) YA 07— (F) 1
8 3100131 Ball Bearing(Middle) R=ILRFZ YT (F) 1
9 3200072 QOil Pump Driving Worm JA—LA 1

10 3100129 Adapter TETTH 1
11 3200078 Ball Bearing(Left) R=ILIRTZ YV (E) 1
12 3200073 Lower Shaft(Right) T#h (&) 1
13 3200074 Lower Shaft Joint HrF 1
14 3200143 Looper Thread Take-up TREFAHL 1
15 150000 Screw(M5-0.8 X 4) xRy 2
16 0093091 Ball Bearing R=IRT )T 1
17 3200097 Needle Guard Connecting Rod, C. Set(2) #H=2oOv R (2 1
18 3200096 Needle Guard Connecting Rod, C. Set(1)  #=5 Oy R (1) 1
19 3200082 Needle Guard Connecting Rod #H=2oOv R 1
20 110005 Screw(M3.5-0.6 X 12) IRy 2
21 3200098 Needle Guard Eccentric HErIxty 1
22 160003 Screw(M5-0.8 X 5) xRy 2
23 3200087 Connecting Rod Pin Oy RkEY 1
24 3200084 Needle Guard Driving Shaft Arm &5 B 1
25 005650 Screw(M5-0.8 X 14) xRy 1
26 160000 Screw(M3-0.5 % 3) xRy 4
27 3200077 Counterweight NSV ATITA K 1
28 110036 Screw(M3-0.5 X6.5) xRy 2
29 3230120 [3230095] Lower Crankshaft T8O ST 1
30 310035 Oil Wick SHS 1
31 160001 Screw(M4-0.7 X 4) ERY 2
32 0020159 Ball Bearing R—=ILRF YT 1
33 0068202 Retaining Ring Ay YT 1
34 3200085 Spacer ANR—H 1
35 3200086 Collar(8 X 13 X6 mm) Ho7— 1
36 3200083 Needle Guard Driving Shaft = 1
37 3239200 Needle Guard(Rear) (52, 60) HZT () 1
38 110083 Screw(M3.5-0.6 X 4.5) xRy 1
39 3200093 Supporting Plate Stay(Lower) DLRERMRZ T (T) 1
40 110048 Screw(M4-0.7 X 10) xRy 2

Ref. No. 41 to 58

See the following Page.

VFK2560



VFK2560



MAIN SHAFT DRIVING MECHANISM

TEE

5

Ref.No. Parts No. Description m £ Amt. Req
41 3200092 Supporting Plate Stay(Upper) HALARERHIREZT (L) ]
42 110009 Screw(M4-0.7 X 8) xRy 1
43 3200091 Supporting Plate B L RIEEHR 1
44 130002 Screw(M3-0.5 X 6) xRy 2
45 000463 Laced Wire T—I)L (REFABHLE) 2
46 0093515 Thread Take-up Evelet ALRE 2
47 000014 Washer A 2
48 001227 Screw(1/8-44 X 3.8) xRy 2
49 3200042 Looper Thread Eyelet I AY S 1
50 001818 Tension Post REIAFIE 1
51 0037108 Supplementary Tension Disc /NGAFI 2
52 0035813 Supplementary Tension Spring INERFINER 1
53 000360 Adjusting Nut REnF v b 1
54 0063197 Cast-off Plate Bracket REAE 1
55 001223 Screw(9/64-40X7.5) xRy 1
56 3200094 Cast-off Plate REA 1
57 000532 Washer Ty 1
58 004106 Screw(9/64-40 X 6.5) xRy 1

VFK2560



VFK2560



UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM

RO RIR ) AR

6

Ref.No. Parts No. Description m £ Amt. Req
1 3204066 Handwheel I\ RIRA =)L 1
2 160007 Screw(M6-1 X 6) IRy 11
3 000989 Handwheel Mark NV RIRAM—=)LX—7 1
4 3100131 Ball Bearing R=ILRF7Y T 2
5 3100129 Handwheel Adapter T7ETE 1
6 160005 Screw(M6-1 X 8) xRy 1
7 0095214 Timing Belt AN 1
8 3100281 Timing Pulley(Upper) YAV T= (L£) 1
9 3100275 Upper Shaft(Right) L (5) 1

10 3100283 Upper Shaft Joint LEhHRSE 1
11 3100127 Counterweight(Small) NG VATITA K () 1
12 3500448 Oil Sleeve AALIWRI)—=T 1
13 3201533 Upper Shaft(Left) Ly () 1
14 3230099 Connecting Rod, C. Set HAREUOY R () 1
15 3230098 Needle Thread Take-up Eccentric HARBUI XY 1
16 160003 Screw(M5-0.8 X 5) xRy 4
17 3500446 Connecting Rod #HARBEUOY R 1
18 120001 Screw(M4-0.7 X 14) xRy 2
19 3500066 Driving Lever #orig U ke 1
20 120013 Screw(M6-1 X 15) xRy 2
21 3500065 Driving Shaft FHRAR ) ol 1
22 3500492 Bracket ARV E 1
23 000667 Spring Washer ATV T Ty v 1
24 300067 Spacer AR—Y 1
25 3230079 Needle Thread Take-up FHRIEY KRB 1
26 110009 Screw(M4-0.7 X 8) xRy 4
27 2100218 Spacer ANR—1 1
28 000555 Washer Ty 1
29 000600 Spring Washer AV T Ty oy 1
30 120015 Screw(M5-0.8x10) xRy 1
31 3500442 Collar Ho7— 1
32 110135 Screw(M5-0.8 X7) It S 1
33 310132 Oil Wick( P 4.2X16mm) SHE 1
34 160041 Screw(M5-0.8 X 8) IRy 1
35 310099 Qil Wick S 1
36 110012 Screw(M4-0.7 X 5) It S 1
37 0060057 Retaining Ring 1F X 1
38 0093154 Ball Bearing R=IRF YT 2
39 000926 Rubber Seat dLREE 1
40 160004 Screw(M6-1 X 4.8) xRy 2

VFK2560



VFK2560



NEEDLE BAR MECHANISM

SHERTE

v

Ref.No. Parts No. Description m £ Amt. Req
1 3204070 Needle Bar & Needle Bar Bushing, C. Set  #ti&E - #t57 v ¥ 2 (#8) 1
2 3500100 Needle Bar Bracket iEta 1
3 110035 Screw(M4-0.7 X 10) xRy 1
4-1 3239100 Needle Clamp(52) g1k X 1
4-2 3239101 Needle Clamp(60) g1k X 1
5 @ ————-= Needle(MY-1014H) i 4
6 150010 [160033] Screw(M2.5-0.45 % 3)[M2.5-0.45 x 3] xRy 5
7 0093365 [3200046] Top Cover Thread Eyelet gl RE 1
8-1 3238000 Stitch Plate(52M) ik 1
8-2 3238001 Stitch Plate(60M) #HiR 1
9 009142 Screw(9/64-40 % 4.8) xRy 2

10 3200115 Counterweight, C. Set NZVATIA L (#) 1
11 3200101 Counterweight INT PSR 1
12 260000 Screw(5/16-24 % 15.88) xRy 2
13 120015 Screw(M5-0.8 X 10) =9 1
14 0093214 Connecting Rod Ring #HEOy RY> T 1
15 3200114 Connecting Rod, C. Set #HEOY R (4H) 1
16 3200112 Connecting Rod HEOY R 1
17 0093212 Roller Bearing ——RIRFZYVT 1
18 330000 Seal Plug i 1
19 000309 QOil Wick SHR 1
20 3200113 Connecting Rod Pin HEOY REY 1
21 3200118 Needle Bar Guide, C. Set HEEA (fH) 1
22 0093186 Slide Block SR A 1
23 3200116 Needle Bar Guide HEEA 1
24 009749 Screw(M4-0.7 X 16) xRy 2
25 3200090 Connecting Rod Cover Shaft F1/\—8h 1
26 160023 Screw(M4-0.7 X 4) xRy 1
27 3230038 Lubricant Guiding Plate feiR 1
28 110002 Screw(M3-0.5x%x5) xRy 2
29 3230090 Lap Former v T T74—X 1
30 004172 Screw(3/32-56 X 3.4) xRy 1
31 001228 Screw(3/32-56x3.2) xRy 1
32 3230032 Lap Former Slide Block v T774—XE 1
33 190105 Knob(M4-0.7 X 14) YNIRY 1

VFK2560



VFK2560



PRESSER FOOT MECHANISM

TR

8

Ref.No. Parts No. Description m £ Amt. Req
1 3230072 Presser Foot Height Adjuster HISHRAGmRY 1
2 100030 Lock Nut Ovo+vhbk 1
3 3230066 Adjuster Guide BEIRI AR 1
4 3230067 Adjusting Block RBE T O D 1
5 160021 Screw(M6-1 X 12) xRy 1
6 000555 Washer Ty 1
7 100014 Nut Ty b 2
8 3230071 Adjusting Block Guide Bar BEFTOY I HA RiE 1
9 009736 Screw(M4-0.7 X 6) xRy 1

10 0093500 Presser Spring Regulator HIRAFHERY 1
11 000445 Lock Nut OvJo+vhk 1
12 3230065 Presser Bar Spring(Outer) FITE/NNEX (KX) 1
13 3230061 Presser Bar Connecting Bracket Unit T #ig+ (#) 1
14 110031 Screw(M4-0.7x12) xRy 1
15 3230063 Presser Bar Guide BIBEENRN 1
16 004441 Screw(11/64-40X16) xRy 2
17 3230060 Lifter Link s>y 1
18 006038 Screw(3/16-32x2.2) xRy 2
19 3200137 Presser Bar Spring(Inner) FTHE/NR () 1
20 3230064 Presser Bar HIE 1
21 0063083 Lifter Link Lever aJIUVTLIN— 1
22 000690 Fastener Pin IEXEY 1
23 0063084 Lifter Spring HIHT /IR 1
24 0093491 Collar(8 X 16 X8 mm) Ho7— 2
25 009604 Screw(11/64-40X%5.5) xRy 4
26 0093479 Lifter Shaft 5 b 1
27 3100294 Intermediate Lever BIHETARL /= 1
28 120017 Screw(M5-0.8 X 15) xRy 1
29 0077179 Retaining Ring 1 X 2
30 0093509 Connecting Pin g 2
31 0093507 Connecting Plate EAER 1
32 0093508 Lifter Lever(Small) HIHET LIS— () 1
33 004591 Screw(15/64-28 x 9.5) IRy 1
34 3160168 Lifter Spring i AN S 1
35 3500305 Cap Fvv/ 1
36 0093496 Lifter Lever BHIHETLIN— 1
37 340014 Roll Pin(3x 12mm) O—JLeEy 1
38 3101216 Lifter Lever Stop HIBT LNV S 1
39 004358 Screw(9/64-40 % 5.6) xy 2
40 0090801 Tension Release Lever B A B 1
41 005542 Screw(11/64-40X% 14.5) Exy 1
42 0093545 Tension Release Shaft SR A B 1
43 0090824 Swing-proof Spring Uik AN S 1

VFK2560



VFK2560



MISCELLANEOUS PRESSER FOOT

TR

9

Ref.No. Parts No. Description m £ Amt. Req
1-1 3237000 Presser Foot, C. Set(52) #HI (#8) 1
1-2 3237001 Presser Foot, C. Set(60) T (#8) 1
2-1 3237005 Presser Foot(52) T 1
2-2 3237006 Presser Foot(60) T 1
3 160009 Screw(M5-0.8 X 5) Exy 1
4 3237053 Presser Foot Attach Piece HIHA RiR 2
5 130016 Screw(M2.5-0.45 X 5) xRy 4
6 3237054 Lower Knife Pressure TARFET 1
7 160000 Screw(M3-0.5 % 3) xRy 1
8 190101 Screw(M3-0.5x5) xRy 1
9 0068121 Lower Knife TXX 1

10 3237040 Cloth Guide Plate BHAR 1
11 004182 Screw(3/32-56 x2.5) xRy 1
12 0068117 Yielding Section Spring BRI JNER 1
13 3027310 Yielding Section R T 1
14 004180 Screw(1/8-44 X 4.8) xRy 1
15 3237052 Chip Guard Stopper Fv ITH=—RX kv 1
16 110030 Screw(M3-0.5 X2.6) IRy 1
17 3237051 Chip Guard FyTIH—R 1
18 3027087 Chip Guard Spring FvIH—KISx% 1
19 004166 Screw(1/8-44X3.2) xRy 1
20 3237010 Presser Foot Spring Plate(Left) BIR/INR () 1
21 004173 Screw(3/32-56x2.4) xRy 2
22 3237011 Presser Foot Spring Plate(Reft) FITHR/INE (F) 1
23 3230068 Presser Foot Guide Holder BIAARE 1
24 120015 Screw(M5-0.8x 10) It 2
25 3230070 Presser Foot Guide(Right) HIAHAK (FH) 1
26 006215 Screw(M4-0.7 X 10) xRy 2
27 3230069 Presser Foot Guide(Left) BWIHAR () 1
28 120008 Screw(M4-0.7 X 8) IRy 2
29 3027238 Spring Plate Holder R ITHR/INERILY 1

VFK2560



VFK2560



UPPER KNIFE DRIVING MECHANISM

X R

10

Ref.No. Parts No. Description m £ Amt. Req
1 3230039 Knife Driving Arm EXZWBE 1
2 160007 Screw(M6-1 X 6) xRy 2
3 009736 Screw(M4-0.7 X 6) xRy 4
4 3230042 Qil Felt =z A 1
5 3230040 Knife Driving Connection , C. Set EXZOv K (#) 1
6 3230041 Knife Driving Connection FXZOv R 1
7 120053 Screw(M3.5-0.6 X 14) xRy 4
8 3230046 Knife Driving Connection Ball EXZOv RER 2
9

10 3230043 Knife Lever EXZRL/N— 1
11 005650 Screw(M5-0.8 x 14) xRy 1
12 3230047 Thrust Ring AZANYVT 1
13 3230044 Knife Sleeve EXZZY =T 1
14 3230101 [3230045] Knife Holder Bracket EAZRRINET TSy bk 1
15 120011 Screw(M6-1 % 18) xRy 1
16 3204021 Oil Seal A=) 1
17 3230108 [3230050] Knife Holder Guide Collar, C. Set EXZRRIWTHARAZ— () 1
18 3230109 [0068348] Knife Holder Shank Support EXZKRIWNT Vv 0H 1
19 0068181 Knife Holder Spring L XZRILE ISR 1
20 0068182 Knife Holder Guide Collar EAXAZRRIWETHARHZ— 1
21 004185 Screw(9/64-40x7.2) xRy 1
22 3230051 Knife Holder Shank EXZRRWNET vy 1
23 3230054 Knife Support EXZXYR—=Fb 1
24 0068184 Upper Knife EXX 1
25 3230052 Knife Holder EXZRRILE 1
26 180041 Screw(M3-0.5 % 3) IRy 1
27 3230053 Knife Holder Support EXZ )L F B R 1
28 110007 Screw(M2.5-0.45 X 6) xRy 1
29 160001 Screw(M4-0.7 X 4) IERY 1
30 110038 Screw(M2.5-0.45 x4.5) xRy 1
31 001175 Screw(9/64-40 X 8) xRy 2
32 3230105 & Top Cover Thread Take-up Bl SRigl 1
33 000014 & Washer Jyy 1
34 140010 & Screw(M4-0.7 X 8) % 1

VFK2560



11




SPREADER MECHANISM

DR I A

11

Ref.No. Parts No. Description m £ Amt. Req
1 3230037 Spreader Bar Guide JL—/EAAR 1
2 120018 Screw(M4-0.7 X 10) IRy 2
3 3500081 Spreader Eccentric, C. Set mU)IXtEy () 1
4 3500082 Spreader Eccentric Tt 1
5 160003 Screw(M5-0.8 X 5) IExRY 2
6 3500084 Spreader Connecting Rod Oy R 1
7 3230034 [3100309] Adjusting Lever Pin FEL /IN\—E> 1
8 000528 Washer A 1
9 100003 Nut(M6-1.0) PN 1

10 3500086 Spreader Adjusting Lever iU FAEIL /N— 1
11 120013 Screw(M6-1 X 15) xRy 1
12 3230035 Spreader Driving Shaft Bfi U SRJL—/ \Eh 1
13 0032646 Collar(12x 20X 8mm) HhZ— 1
14 009604 Screw(11/64-40x5.5) xRy 2
15 3100305 Rocking Arm JL—/NRY B 1
16 160007 Screw(M6-1 X 6) xRy 2
17 160001 Screw(M4-0.7 X 4) xRy 2
18 0063051 Rocking Pin JL=IRU B> 1
19 3230036 Spreader Bar JL—I 1
20

21

22

23

24 3230087 Top Cover Thread Pusher Holder LEUREIRILY 1
25 120009 Screw(M4-0.7 X 12) xRy 1
26 3230086 Top Cover Thread Pusher AR RIS 1
27 110009 Screw(M4-0.7 X 8) xRy 1
28 3230100 Spreader Holder &) RIL—/\E 1
29 110031 Screw(M4-0.7 X 12) xRy 2
30 3239300 Spreader B RJIL—/X 1
31 300006 Washer Ty iy 1

VFK2560



12

20

VFK2560



LOOPER DRIVING MECHANISM

JU— )Nt

12

Ref.No. Parts No. Description m £ Amt. Req
1 3200150 Looper Rocker Connecting Rod, C. Set(2) JL—/YBi#&O Y R (#8 2) 1
2 3200149 Looper Rocker Connecting Rod, C. Set(1) JL—/SEi#Ow R (1) 1
3 3200152 Looper Rocker Connecting Rod JL—/Rgig0y R 1
4 120001 Screw(M4-0.7 X 14) xRy 3
5 3200151 Looper Rocker Eccentric L=/ BRI EEY 1
6 160003 Screw(M5-0.8 X 5) xRy 2
7 3200159 Connecting Rod Pin JL—/EI#OY REY 1
8 300000 Washer Ty ¥ 1
9 100002 Nut +Tvb 1

10 3200154 Looper Rocker Lever JL—/XEI 5 1
11 005650 Screw(M5-0.8 %X 14) xRy 2
12 3200155 Looper Rocker Adjusting Guide Plate  JL—/SEi#4iEEI A1 Rk 1
13 110007 Screw(M2.5-0.45 X 6) xRy 2
14 170021 Adjusting Screw(M2.5-045%10.5) RETR S 1
15 2100267 Collar(10X 178 mm) HNo7— 1
16 160001 Screw(M4-0.7 X 4) xRy 2
17 0093314 Looper Rocker Shaft JL—/\Ei 8 1
18 3200157 Looper Rocker Arm JL—/NRY B 1
19 0093319 Looper Slide Block JU— /B2 5 1
20 3200160 Looper Slide Block Pin JL—/ BB > 1
21 160009 Screw(M5-0.8 X 5) xRy 1
22 3230096 Looper Connecting Rod JL—/XOy R 1
23 120009 Screw(M4-0.7x12) xRy 4
24 2100088 Connecting Rod Swing-proof =L IEX 3
25 3230097 Looper Driving Lever JL—/ &R 1
26 160007 Screw(M6-1 X 6) xRy 2
27 3200163 Collar Hh7— 1
28 0093300 Looper Driving Shaft JL—/ i 1
29 3200164 Looper Holder JL—IE 1
30 000669 Washer Ty 1
31 009934 Screw(M5-0.8 X 16) xRy 1
32 3239310 Looper JL—/X 1
33 110057 Screw(M4-0.7 X 7) IERY 1
34 0095723 Needle Guard(Front) #H=0 (H1) 1
35 004236 Screw(3/32-56 X 4.2) IExRY 1

VFK2560



VFK2560

13

\
\
\
\
\ :>
' \
' N
‘ \
' \
' \
' \
) >
X ’
* ,
N /

,<,@ \‘\
w ‘\\




FEED DRIVING CONTROL MECHANISM

AX Y SREGEAE

13

Ref.No. Parts No. Description m £ Amt. Req
1 3201141 [3200181] Feed Bar Driving Shaft 3% B 1
2 3201098 Main Feed Bar Lever #Bixr) L/IN\— 1
3 120006 Screw(M6-1 X 12) xRy 3
4 3200184 Differential Rocker, Complete Set Bix U B (#8) 1
5 3200185 Differential Rocker Bix Y B 1
6 3200186 Differential Regulating Slider 2715 1
7 3200187 Differential Regulating Slider Cap Ao2A45E 1
8 110033 Screw(M3-0.5 X 6) xRy 2
9 2100161 Collar(10 X 19 X9mm) Ho— 1

10 160003 Screw(M5-0.8 X 5) xRy 2
11 3200205 Differential Lever(lnner), C. Set EZELJ/N—(F)(#) 1
12 2100252 Slider Link AZATID 1
13 0068202 Retaining Ring Ay ZFYUvy 1
14 2100253 Slider Link Pin A4V oy 1
15 3200206 Differential Lever(Inner) =L /\— () 1
16 3200189 Feed Bar, Complete Set BigEV & () 1
17 3200190 Main Feed Bar B®E)E 1
18 3200191 Differential Feed Bar BEUA 1
19 140018 Screw(M5-0.5 X 6) IRy 1
20 300000 Washer Ty 2
21 3200194 Connection Bushing BEUYY I Ty 1
22 2100243 Differential Feed Bar Connection BEY UV Y 1
23 140017 Screw(M5-0.5 X 6) IERY 1
24 2100248 Main Feed Bar Connection B®EIIVY 1
25 3200192 Connection Bushing BEUYYITyya 1
26 3200215 Retaining Ring Ay FUvT 1
27 2100267 Collar(10x 17 X8mm) hZ7— 1
28 160001 Screw(M4-0.7 X 4) xRy 2
29 000690 Roll Pin a—JLEy> 1
30 3200216 Differential Lever Spring EEL/N—/F 1
31 0020538 O-ring(P7) ovuyy 1
32 3200207 Differential Lever Shaft =8 L /\—Hh 1
33 0095132 Differential Lever(Left) ZEL/IN— (&) 1
34 110009 Screw(M4-0.7 X 8) IRy 1
35 004143 Screw(11/64-40%3.2) TR 1
36 3201099 Differential Feed Graduation ix ) BEER 1
37 130004 Screw(M4-0.7 X 14) xRy 2
38 310072 Felt Zzx)Lb 1
39 000210 Adjusting Nut REn S v b 1
40 005511 Adjusting Screw(1/4-40x 11, 11/64-40x4) AR Y 1
41 0020350 Differential Lever Stop EHL/N—X K~ v/ 2
42 000669 Washer vy 2
43 000600 Spring Washer 27U TTYy Iy 2
44 005049 Screw(M5-0.8 X 8) IExRY 2
45 310071 QOil Wick SHES 1
46 000505 Spacer ANR—1 2

VFK2560



14

VFK2560



FEED DRIVING MECHANISM

= ) AR

14

Ref.No. Parts No. Description m £ Amt. Req
1 3200199 Feed Bar Guide(Left) EUBHAAR () 1
2 110009 Screw(M4-0.7 X 8) xRy 2
3 3200200 Feed Bar Guide(Right) EUBHAAR () 1
4 160007 Screw(M6-1 X 6) xRy 3
5 0033141 Feed Adjusting Pin IFxtoEy 1
6 0093389 Feed Bar Block(Rear) AR () 1
7 3200201 Feed Bar Guide(Rear) EKUBHAR (&) 1
8 0060076 Retaining Ring Ay FIVT 1
9 0060075 Feed Bar Block(Front) A5 (H1) 1

10 2110527 Roller Bearing —Z—RIRFZYVT 1
11 3204065 Feed Dog Regulator, C. Set %) SAEngR 1
12 160003 Screw(M5-0.8 X 5) xRy 3
13 3204059 Driving Connecting Rod Mechanism, C. Set 3\ 0w R (#8) 1
14 3200182 Feed Bar Driving Shaft Lever 3% Y EhsE 1
15 120006 Screw(M6-1Xx12) xRy 1
16 2100173 Connecting Rod Pin E)AOy REY 1
17 3204060 Feed Dog Regulator, C. Set x Y SRgngs (fE) 1
18 3204061 Driving Connecting Rod, C. Set ‘O R () 1
19 3204064 Feed Dog Eccentric EUITEEY 1
20 2100278 Roller Bearing Z—RIRFZI) T 1
21 3200196 Feed Dog Driving Connecting Rod EVOv R 1
22 160016 Screw(M4-0.7 X4.5) xRy 1
23 3204063 Eccentric Link Ity y 1
24 3204062 Feed Dog Regulating Eccentric EVRAGHIFEY 1
25 180002 Screw(M3-0.5x4) xRy 2
26 2100289 Feed Dog Regulating Plate Spring EYRE T L — KX 1
27 0023473 Feed Dog Regulating Plate KUSRE 7L — 1
28 2100279 Feed Dog Regulating Gear ® AT 7 1
29 180003 Screw(M5-0.8 X 8) xRy 1
30 3239000 Differential Feed Dog(52, 60) Bil% Y 1
31 110004 Screw(M3.5-0.6 X 8) xRy 1
32 3239001 Main Feed Dog(52, 60) Bkl 1
33 110039 Screw(M3.5-0.6 X 10) IRy 1
34 300050 Spring Washer A7V 0Ty ov 1
35 3200203 Feed Bar Shield Holder (Front) EVAY—ILEZT () 1
36 130003 Screw(M4-0.7 X 7.3) xRy 1
37 130024 Screw(M4-0.7 X 7.3) xRy 1
38 110079 Screw(M4-0.7 X 8) xRy 1
39 3200211 Feed Bar Shield w=)HEY—) 2
40 3200204 Feed Bar Shield Holder(Rear) EVEY=ILEZI (&) 1
41 110070 Screw(M3-0.5x6.3) xRy 1

VFK2560



15

28

VFK2560




LUBRICATING MECHANISM

T AR

15

Ref.No. Parts No. Description m £ Amt. Req
1 0065453 Oil Receiver A I 1
2 110012 Screw(M4-0.7 X 5) xRy 5
3 3200243 Lubricant Guiding Block Wmyavy ]
4 320006 Top Nozzle Cap AL/ ZNFry 1
5 3201532 Oil Adjusting Screw EMERAE RS 1
6 000425 Washer Ty >y 1
7 100003 Nut +Tvb 1
8 0032518 O-ring(P3) ovvy 1
9 2150325 Qil Filter Cap AT 1N IFPYT 1

10 110045 Screw(M4-0.7 X 12) xRy 3
11 3100061 O-ring(P42) ovvy 1
12 3100345 Qil Filter AT 1LY 1
13 3100329 Qil Filter Connector AALWNT 1 LT T 1
14 0063217 Qil Filter Screen Clamp RiEiEHE T 1
15 0063216 Qil Filter Screen EIEE 1
16 3200237 Felt Zz)lb 1
17 3200236 Suction Pipe WAL T 1
18 0093617 Suction Pipe Bushing WAL T Tva 1
19 3200238 QOil Tube(3 x5 x%x440mm) AAIINA T 1
20 0065452 Drining Pipe HEm/1 7 1
21 3200227 Qil Pipe Unit fEH/N1 7 (4E) 1
22 0031831 Qil Tube Clamp REE 6
23 3200234 Qil Tube(Long), Complete Set RN (R)(HE) 1
24 3100372 Qil Tube(4 X6 X290mm) AAIVINA T 1
25 3100371 Oil Tube Joint, Two Way mOERF 1
26 3200233 QOil Tube(4x6x175mm) AALIINAT 1
27 3100370 Qil Tube Joint, One Way FOE#RF 3
28 320020 [320010] Fitting Stud(Short) EMFARILD (55) 4
29 3200235 Oil Tube(Short), Complete Set M/ 7 () (HR) 1
30 3200232 QOil Tube(4 X6 xX45mm) AL T 1
31 3100328 Oil Pump, Complete Set R 7 (48) 1
32 0030711 QOil Pump Driving Worm Gear JA—LET 1
33 160001 Screw(M4-0.7 X 4) xRy 2
34 120013 Screw(M6-1 X 15) xRy 2
35 0090918 Suction Pipe A1 T 1
36 3100349 Qil Nozzle for Worm Gear a1 7 1
37 000419 Nut J Z)VIEXF v k 1
38 000567 Seal VA 1
39 3200231 Dustproof Plate FhEEHR 1
40 0020533 Qil Sight Gauge FAIWT = 1

VFK2560



16
SC30 DEVICE

w

8

1

VVVVVVV



SC30 DEVICE SC30 %8 16
|
Ref.No. _Parts No. Description o Amt. Req
1 3239900 SC30 Device SC30 %E 1
2 3231000 Suction Pipe A& 1
3 006202 Screw(M4-0.7 X 6) xRy 4
4 3231006 Suction Pipe Adapter T7ETH 1
5 160001 Screw(M4-0.7 X 4) xRy 2
6 3231005 Adjusting Position Plate oA B Hi AR ER 1
7 3231004 Suction Pipe Locking Plate BAEE Y IE AR ]
8 170044 Screw(M4-0.7 X7) xRy 1
9 000425 Washer A 1
10 000010 Conical Spring Washer MXRXTv v 1
11 000015 Nut Ty bk 1
12 3231003 Suction Pipe Holder ToAERS & 1
13 0022448 Suction Pipe Stopper TABER kvt 1
14 110036 [110033] Screw(M3-0.5%6.5)[M3-0.5X6] xRy 1
15 0022435 Suction Pipe Positioning Pin TAEEEE > 1
16 0022436 Positioning Pin Holder Spring TOABEEE VT /N 1
17 110002 Screw(M3-0.5 X 5) xRy 1
18 0012480 Dust Hose(1500mm) EER—X ]
19 1253061 Hose Clamp IR—RUEX 1

VFK2560



17

K1 DEVICE

(3}

VFK2560



& K1 DEVICE K1 &i& 17
|
Ref.No. Parts No. Description m £ Amt. Req
1 3239902 K1 Device, Complete Set KT & (#8) 1
2 3201140 Cutting Knife Main Lever XA L /)\— 1
3 120006 Screw(M6-1 X 12) IEXY 1
4 000567 Packing Piece e PAVAVE: 2 1
5 3201142 Ball Stud IR 1
6 0095466 Cutting Knife Driving Link TARU>Y 1
7 170029 Screw(M4-0.7 X 8) xRy 1
8 300017 Washer Ty 1
9 005572 Screw(9/64-40%x3.57) xRy 1
10 0095463 Cutting Knife(Lower) T 1
11 0095465 Cutting Knife Holder Pin TAZEEY 1
12 0095464 Cutting Knife(Lower) Spring THINX 1
13 000014 Washer A 1
14 005571 Screw(3/32-56 X 4) xRy 1
15 0095462 Cutting Plate Ny T4 07FTL—hk 1
16 005328 Screw(29/256-48 X 6.5) xRy 4
17-1 0095471 Cahin-off Guide(Small Mouth) Hs (/) 1
17-2 0095472 Cahin-off Guide(Large Mouth) d& (K) 1
18 0095458 Suction Pipe Unit BOAE (4H) 1
19 190107 Screw(M4-0.7 X 8) xRy 2
20 3231010 Supplementary Cover #Bh 71/ — 1
21 130023 Screw(M3-0.5%x3.5) xRy 2
22-1 3238010 Stitch Plate(52) iR 1
22-2 3238011 Stitch Plate(60) iR 1

VFK2560



18

FL DEVICE

1

VFK2560




& FL DEVICE FL %8 18
|
Ref.No. Parts No. Description m 4 Amt. Req
1 3239901 FL Device, C. Set FL &E (#8) 1
2 3101244 Presser Foot Lifter Cylinder, C. Set BIHsYVE (4H) 1
3 1091146 Air Cylinder WIS UVE 1
4 3201037 Cylinder Rod Chip YV OyRFYT 1
5 3101243 Cylinder Bracket A= 1
6 000425 Washer Ty 2
7 120013 Screw(M6-1 X 15) xR 2
8 0010055 Connector(¢ 4-PT1/8) AxV%5 2
9 3201038 Lifter Lever Supplementary Plate HITHY L /\—EEhiR 1
10 005650 Screw(M5-0.8 X 14) xRy 1
11 000426 Washer vy 1

12 000009 Nut Ty bk 3

VFK2560



19

SUPPORTING BOARD(1)

EXTRA PARTS
14
3—13
,@\ .
SO

VFK2560



SUPPORTING BOARD(1)

TR (1)

19

Ref.No. Parts No. Description m £ Amt. Req
1 3200240 Supporting Board, C. Set 2R (48) 1
2 3200241 Supporting Board TR 2
3 180020 Setting Screw(M6-1 X 15) BTy 4
4 0093035 Qil Resrvoir Rubber Cushion JLEE 4
5 000070 Hanging Nut AN 4
6 009861 Hanging Bolt(M8-1.25 x 95) B UM 4
7 000162 Washer A 12
8 000016 Nut Ty bk 12
9 2101451 Spacer(See the table below) A=Y (THRZR) 12

10 0020064 Supporting Board Rubber Cushion 2RI LEE 4
11 0063010 Supporting Board Rubber Cushion(Lower) =4 ik JLEE (T) 4
12 3200242 Chain Guide A1 R 1
13 000541 Washer Ty 2
14 110009 Screw(M4-0.7 X 8) xRy 2
15 9603085 Supplementary Table wmBT—7I 1
16 3231051 Adjustable Foot Plate TIvRITILT v NEGR 3
17 009938 Wood Screw(®4.1 X 16) RARY 14
18 3231050 Adjustable Foot FIVvRITILTY b 3
19 3231052 Supplementary Table Stay, C. Set YT —JILEEMR ($H) 1
20 3231053 Supplementary Table Stay(Upper) BT — I EER (F) 1
21 3231054 Supplementary Table Stay(Lower) HEhT—JILEER (T) 1
22 110013 Screw(M4-0.7 X 8) xRy 2
23 000665 Washer Tyy 2
24 000670 Washer Ty 1

Note : Number of Spacer(2101451) to be used.
(7)) ARX—=4 (2101451) D%

Thickness of Table Number of Spacer
T—TIVDJEE ANR—H DAL

for 40 mm 3 pcs. X 4=12 pcs.

for 45 mm 2 pcs. X 4= 8 pcs.

for 50 mm 1 pcs. X 4= 4 pcs.

VFK2560



20

SUPPORTING BOARD(2)

VFK2560



SUPPORTING BOARD(2) 2R (2) 20

Ref.No. Parts No. Description m £ Amt. Req
1 9603082 [9603903] Supporting Board TR 1
2 000070 Hanging Nut mJ)Fry b 4
3 000162 Washer Ty 12
4 000676 Spring Washer A7V Ty % 8
5 000016 Nut vk 16
6 009865 Hanging Bolt(M8-1.25 x 220) B UL~ 4
7 180024 Screw(M6-1 X 45) IR 4
8 000528 Washer DA 4
9 000667 Spring Washer A7V 0Ty 4

10 000011 Nut +v bk 4

VFK2560



21

28 EXTRA PARTS

VFK2560



THREAD STAND

RUA

21

Ref.No. Parts No. Description m £ Amt. Req
1 9620696 Thread Stand, C. Set(6 Spools Type) %ir& ()6 &%MH) 1
2 9620631 Column Cap Ao LFvv 7/ 1
3 9620670 Column Pipe(Upper) A L1M7 (k) 1
4 9620689 Thread Guide Holder(Large) HARKILY (K) 1
5 911002 Screw(M4-0.7 x 20) IRy 1
6 911001 Screw(M4-0.7 X 12) xRy 3
7 910001 Nut Ty b 4
8 9620673 Column Pipe Connector A5 LA THRF 1
9 911006 Screw(M5-0.8x 13) IEXY 2

10 910000 Nut +Tvb 8
11 9620675 Column Pipe(Lower) A5 LM77 () 1
12 930052 Washer Ty 1
13 930053 Spring Washer AU T Iy Iy 1
14 910003 Nut(M16-1.5) Ty bk 1
15

16 9620703 Thread Hanger(3 Spools Type) ALY RN\VH BAKA) 4
17 9620700 Thread Eyelet 74 Ly b 6
18 9620688 Thread Hanger Holder XL v RN\ HiEx 4
19 911060 Screw(M6-1 X 15) xRy 4
20 9620691 Thread Guide Arm HARF7—LA 1
21 9620690 Thread Guide Holder(Small) HA RARILE () 1
22 9620666 Thread Guide(6 Spools Type) ALY RAAR (6 X%FH) 1
23 9620678 Spool Cushion A7=)Novayv 6
24 9620679 Spool Pin A 7—)L#f 6
25 9620680 Spool Mat 27— v b 6
26 9620681 Spool Seat Disc ol 6
27 930055 Spring Washer A7V 0Ty v 6
28 9620650 Thread Stand, C. Set(3 Spools Type) %ii& (MH)BA%RH) 1
29 9620660 Column Pipe(Short) (206mm) nSINICACD) 1
30 910000 Nut Ty bk 5
31 9620703 Thread Hanger(3 Spools Type) ALy RN\VH BELAE) 2
32 9620700 Thread Eyelet Z71Lwv bk 6
33 9620688 Thread Hanger Holder ALy RN\VHEx 2
34 911060 Screw(M6-1 X 15) xRy 2
35 9620678 Spool Cushion A=y gy 3
36 9620679 Spool Pin A7—)L#h 3
37 9620680 Spool Mat A7=ILX v b 3
38 9620681 Spool Seat Disc = m 3
39 930055 Spring Washer AU T Ty Iy 3
40 3530015 Belt Cover NIV s H/8— 1
41 110028 Screw(M6-1 X 46) xRy 2
42 3000010 Looper Thread Bar A % 2

VFK2560



]]II]I)¢

WARNING LABEL X)L

LABEL Parts No. Description
FX)V i it

TS~

% 1 /
%\ 2 390220 | SAFETY INSTRUCTION LABEL

< n

V

A &

s

sEFEL Coh N -ERTHEE

\ —
SALOTADRTSC S, DANGER : WARNING OF ELECTRIC SHOCK BY
To open this cover, 390144 HIGH-VOLTAGE
turn off power RS L

supply and wait
more than 5 minutes
before opening.

"Be sure to connect earth line"
390145 .
7 —AT\)b

ROTATING-DIRECTION
SYMBOL : CHECK CORRECT ROTATING

390146
DIRECTION
B E N2V
EYE GUARD : TAKE CARE NOT CAUSE INJURY
TO EYES
390147
BELT COVER : DO NOT INSERT FINGERS
HHEE TR TNV
CAUTION
CAUTION FOR HIGHT TEMPERATURE :
DO NOT TOUCH STEPPING MOTOR AND
390148
SOLENOID
-'-%- By = EREE TNV
CAUT ION




VFK2560-8

Parts No. Page No. Ref.No. Weight(qg)

Parts No. Page No. Ref.No. Weight(qg)

INDEX

23

Page =1

Parts No. Page No. Ref.No. Weight(g)

000009
000010
000010
000011
000014
000014
000014
000015
000015
000016
000016
000037
000070
000070
000162
000162
000177
000195
000210
000309
000360
000360
000419
000425
000425
000425
000425
000426
000445
000463
000505
000528
000528
000532
000538
000538
000541
000555
000555
000567
000567
000600
000600
000651
000665
000667
000667
000669

18
2
16
20
5
10
17
1
16
19
20
5
19
20
19
20
3
4
13
-
3
5
15
2
15
16
18
18
8
5
13
11
20
5
3
3
19
6
8
15
17
6
13
3
19
6
20
12

12

6
10
10
47
33
13
25
11

N NW NN O O

w NN —= B~ DN w N — o1 — Ol o N WorTo — W
QO WWOHWOPAMOMO®©OWMWNONWOWMOWMO OT—=—=0 0o ~NNWPMOO

000669
000670
000676
000690
000690
000726
000745
000926
000989

001175
001196
001223
001227
001228
001818
001818

003312

004106
004134
004143
004166
004172
004173
004180
004182
004185
004191
004236
004245
004358
004441
004591

005049
005075
005328
005511
005542
005571
005572
005650
005650
005650
005650

13
19
20

O OON— W0

o1 W N o1 o1 w o

00 0000 WNWOOOWONOWWwOL w

ONOOIT NN WN— W

42
24

4
22
29
28
46
39

3

31
32
55
48
31
61
50

22

58
28
35
19
30
21
14
11
21
29
35
27
39
16
33

44
35
16
40
41
14

9
25
11
11
10

006004
006038
006202
006215
006219

007610
007616
007627

009142
009604
009604
009736
009736
009748
009749
009776
009784
009861
009865
009934
009938
009970

0010055

0012480

0020064
0020119
0020137
0020159
0020350
0020472
0020533
0020538
0020759

0022435
0022436
0022448
0023473

0024083
0024084

2
8
16
9
4

w N

16
16
16

14

5
18
3
26
37

16
23
56

9
25
14

9

3

8
24

3
40

6

6
31
17
33

8

18

10
53
34
32
41
26
40
31

5

15
16
13

27

J—



INDEX

VFK2560-8 Page =2
Parts No. Page No. Ref No. Weight(qg) Parts No. Page No. Ref.No. Weight(qg) Parts No. Page No. Ref.No. Weight(q)
0030255 3 3 0068249 3 21 0095462 17 15
0030711 15 32 0068250 3 26 0095463 17 10
0068251 3 30 0095464 17 12
0031111 3 8 0068252 3 31 0095465 17 11
0031831 15 22 0095466 17 6
0077179 8 29 0095471 17 17-1
0032518 15 8 0077300 4 17 0095472 17 17-2
0032604 1 17 0095723 12 34
0032646 11T 13 0090071 3 6
0032952 3 4 0090801 8 40 100002 12 9
0032952 3 5 0090807 3 13 100003 11 9
0090812 3 10 100003 15 7
0033024 2 28 0090824 8 43 100014 8 7
0033141 14 5 0090856 3 12 100030 8 2
0090857 3 b8
0035813 3 63 0090918 15 35 110001 2 45
0035813 5 b2 110001 3 50
0093035 19 4 110002 7 28
0037108 3 62 0093091 5 16 110002 16 17
0037108 5 5] 0093154 6 38 110004 14 31
0093186 7 22 110005 5 20
0060057 6 37 0093212 7 17 110007 10 28
0060075 14 9 0093214 7 14 110007 12 13
0060076 14 8 0093300 12 28 110009 2 60
0093303 4 23 110009 3 46
0063010 19 11 0093303 4 30 110009 5 42
0063051 11 18 0093314 12 17 110009 6 26
0063083 8 21 0093319 12 19 110009 11 27
0063084 8 23 0093365 7 7 110009 13 34
0063152 2 25 0093389 14 6 110009 14 2
0063197 5 b4 0093479 8 26 110009 19 14
0063216 15 15 0093491 8 24 110012 1 20
0063217 15 14 0093496 8 36 110012 2 41
0093500 8 10 110012 3 25
0065275 2 31 0093507 8 31 110012 6 36
0065275 4 28 0093508 8 32 110012 15 2
0065452 15 20 0093509 8 30 110013 1 24
0065453 15 1 0093515 5 46 110013 2 17
0093545 8 42 110013 3 15
0068011 1 4 0093556 3 44 110013 19 22
0068117 9 12 0093617 15 18 110016 1 26
0068121 9 9 0093663 4 36 110016 2 50
0068181 10 19 110028 21 41
0068182 10 20 0095108 1 12 110030 2 8
0068184 10 24 0095132 13 33 110030 9 16
0068202 5 33 0095214 6 7 110031 8 14
0068202 13 13 0095218 4 29 110031 11 29
0068247 3 20 0095458 17 18 110033 13 8



INDEX

VFK2560-8 Page =3
Parts No. Page No. Ref.No. Weight(qg) Parts No. Page No. Ref.No. Weight(qg) Parts No. Page No. Ref.No. Weight(qg)
110035 2 13 130006 2 21 170029 17 7
110035 3 18 130016 9 5 170044 16 8
110035 7 3 130021 2 15 170060 3 68
110036 2 11 130023 17 21
110036 5 28 130024 14 37 180002 14 25
110036 16 14 180003 14 29
110038 10 30 140010 10 34 180005 1 16
110039 14 33 140017 13 23 180017 2 b5
110041 2 44 140018 13 19 180018 1 22
110043 2 10 180018 2 b8
110045 1 2 150000 5 15 180020 19 3
110045 15 10 150010 7 6 180024 20 7
110048 2 39 180041 10 26
110048 5 40 160000 5 26
110054 3 42 160000 9 7 190101 9 8
110054 3 60 160001 2 b4 190105 7 33
110057 12 33 160001 5 31 190107 17 19
110070 14 41 160001 10 29
110079 2 35 160001 11 17 260000 7 12
110079 14 38 160001 12 16
110083 5 38 160001 13 28 290029 3 9
110135 6 32 160001 15 33

160001 16 5 300000 12 8
120001 6 18 160003 5 22 300000 13 20
120001 12 4 160003 6 16 300006 11 31
120006 13 3 160003 11 5 300017 17 8
120006 14 15 160003 12 6 300050 14 34
120006 17 3 160003 13 10 300067 6 24
120008 9 28 160003 14 12 300100 1 15
120009 11 25 160004 6 40 300100 2 53
120009 12 23 160005 5 2
120011 10 15 160005 6 6 310035 5 30
120013 6 20 160007 5 3 310036 4 35
120013 11 11 160007 6 2 310071 13 45
120013 15 34 160007 10 2 310072 13 38
120013 18 7 160007 11 16 310099 6 35
120015 6 30 160007 12 26 310132 6 33
120015 7 13 160007 14 4 310137 3 356
120015 9 24 160009 9 3
120017 8 28 160009 12 21 320006 15 4
120018 11 2 160016 14 22 320020 15 28
120053 10 7 160021 8 5
120066 2 20 160023 7 26 330000 1 21

160041 6 34 330000 7 18
130002 5 44 330011 2 56
130003 14 36 170001 1 14 330011 2 61
130004 2 2 170020 2 52

130004 13 37 170021 12 14 340014 8 37



INDEX

VFK2560-8 Page = 4
Parts No. Page No. Ref No. Weight(qg) Parts No. Page No. Ref.No. Weight(qg) Parts No. Page No. Ref.No. Weight(q)
340016 1 30 3200026 2 47
3000010 21 42 3200027 2 48
390242 1 10 3200028 2 36
3027087 9 18 3200029 2 37
910000 21 10 3027238 9 29 3200030 2 38
910000 21 30 3027310 9 13 3200031 2 42
910001 21 7 3200033 1 18
910003 21 14 3040038 1 13 3200042 3 43
3040039 1T 11 3200042 5 49
911001 21 6 3040040 2 49 3200050 4 13
911002 21 5 3200051 4 25
911006 21 9 3100006 2 33 3200052 4 16
911060 21 19 3100061 15 11 3200053 4 20
911060 21 34 3100113 2 34 3200055 4 26
3100127 6 11 3200056 4 18
930052 21 12 3100128 5 7 3200057 4 19
930053 21 13 3100129 5 10 3200061 4 24
930055 21 27 3100129 6 5 3200062 4 15
930055 21 39 3100131 5 8 3200065 4 21
3100131 6 4 3200067 4 14
1091146 18 3 3100275 6 9 3200070 5 1
3100281 6 8 3200072 5 9
1253061 16 19 3100283 6 10 3200073 5 12
3100294 8 27 3200074 5 13
2100034 4 22 3100305 11T 15 3200077 5 27
2100065 3 38 3100328 15 31 3200078 5 11
2100088 12 24 3100329 15 13 3200082 5 19
2100161 13 9 3100345 15 12 3200083 5 36
2100173 14 16 3100349 15 36 3200084 5 24
2100218 6 27 3100370 15 27 3200085 5 34
2100243 13 22 3100371 15 25 3200086 5 35
2100248 13 24 3100372 15 24 3200087 5 23
2100252 13 12 3200090 7 25
2100253 13 14 3101216 8 38 3200091 5 43
2100267 12 15 3101243 18 5 3200092 5 41
2100267 13 27 3101244 18 2 3200093 5 39
2100278 14 20 3200094 5 56
2100279 14 28 3160136 4 10 3200095 5 6
2100289 14 26 3160168 8 34 3200096 5 18
2101451 19 9 3200097 5 17
3200007 1 31 3200098 5 21
2110527 14 10 3200012 1 19 3200101 7 11
3200013 1 23 3200112 7 16
2150030 3 33 32000716 2 b7 3200113 7 20
2150031 3 36 3200022 2 23 3200114 7 15
2150107 3 66 3200023 2 30 3200115 7 10
2150108 3 67 3200024 2 18 3200116 7 23
2150325 15 9 3200025 2 19 3200118 7 21



INDEX

VFK2560-8 Page =5
Parts No. Page No. Ref.No. Weight(qg) Parts No. Page No. Ref.No. Weight(qg) Parts No. Page No. Ref.No. Weight(qg)
3200120 4 32 3200238 15 19 3230030 2 12
3200121 4 33 3200240 19 1 3230032 7 32
3200122 4 34 3200241 19 2 3230034 11 7
3200137 8 19 3200242 19 12 3230035 11 12
3200143 5 14 3200243 15 3 3230036 11T 19
3200149 12 2 3200245 1 32 3230037 11 1
3200150 12 1 3230038 7 27
3200151 12 5 3201037 18 4 3230039 10 1
3200152 12 3 3201038 18 9 3230040 10 5
3200154 12 10 3201098 13 2 3230041 10 6
3200155 12 12 3201099 13 36 3230042 10 4
3200157 12 18 3230043 10 10
3200159 12 7 3201140 17 2 3230044 10 13
3200160 12 20 3201141 13 1 3230046 10 8
3200163 12 27 3201142 17 5 3230047 10 12
3200164 12 29 3201162 3 11 3230051 10 22
3200182 14 14 3201532 15 5 3230052 10 25
3200184 13 4 3201533 6 13 3230053 10 27
3200185 13 5 3230054 10 23
3200186 13 6 3203000 2 22 3230060 8 17
3200187 13 7 3230061 8 13
3200189 13 16 3204020 4 1 3230063 8 15
3200190 13 17 3204021 10 16 3230064 8 20
3200191 13 18 3204059 14 13 3230065 8 12
3200192 13 25 3204060 14 17 3230066 8 3
3200194 13 21 3204061 14 18 3230067 8 4
3200196 14 21 3204062 14 24 3230068 9 23
3200199 14 1 3204063 14 23 3230069 9 27
3200200 14 3 3204064 14 19 3230070 9 25
3200201 14 7 3204065 14 11 3230071 8 8
3200203 14 35 3204066 6 1 3230072 8 1
3200204 14 40 3204070 7 1 3230074 2 b9
3200205 13 11 3230075 3 14
3200206 13 15 3210002 1 1 3230076 3 34
3200207 13 32 3230077 3 37
3200209 2 24 3230011 4 3 3230078 3 17
3200210 2 40 3230012 4 5 3230079 6 25
3200211 14 39 3230013 4 7 3230080 3 48
3200215 13 26 3230014 4 4 3230082 3 24
3200216 13 30 3230015 4 6 3230084 3 55
3200227 15 21 3230020 1 6 3230085 3 49
3200231 15 39 3230021 1 7 3230086 11 26
3200232 15 30 3230022 2 9 3230087 11 24
3200233 15 26 3230023 2 1 3230088 3 45
3200234 15 23 3230025 2 14 3230090 7 29
3200235 15 29 3230026 2 4 3230092 3 39
3200236 15 17 3230027 2 7 3230096 12 22
3200237 15 16 3230028 2 b5l 3230097 12 25



INDEX

VFK2560-8 Page =6
Parts No. Page No. Ref No. Weight(g) Parts No. Page No. Ref.No. Weight(qg) Parts No. Page No. Ref.No. Weight(q)
3230098 6 15 3239300 11T 30 9620678 21 35
3230099 6 14 3239310 12 32 9620679 21 24
3230100 11 28 3239900 16 1 9620679 21 36
3230101 10 14 3239901 18 1 9620680 21 25
3230102 3 41 3239902 17 1 9620680 21 37
3230103 3 59 9620681 21 26
3230104 3 47 3500014 1 9 9620681 21 38
3230105 10 32 3500014 2 32 9620688 21 18
3230106 3 65 3500014 4 27 9620688 21 33
3230108 10 17 3500044 4 11 9620689 21 4
3230109 10 18 3500045 4 12 9620690 21 21
3230120 5 29 3500047 4 8 9620691 21 20
3500048 4 9 9620696 21 1
3231000 16 2 3500050 4 31 9620700 21 17
3231003 16 12 3500065 6 21 9620700 21 32
3231004 16 7 3500066 6 19 9620703 21 16
3231005 16 6 3500081 11 3 9620703 21 31
3231006 16 4 3500082 11 4
3231009 2 43 3500084 11 6
3231010 17 20 3500086 11T 10
3231050 19 18 3500100 7 2
3231051 19 16 3500284 3 52
3231052 19 19 3500285 3 b4
3231053 19 20 3500305 8 35
3231054 19 21 3500430 1 3
3500442 6 31
3237000 9 1-1 3500446 6 17
3237001 9 1-2 3500448 6 12
3237005 9 2-1 3500489 3 51
3237006 9 2-2 3500492 6 22
3237010 9 20
3237011 9 22 3530015 21 40
3237040 9 10
3237051 9 17 4109410 1 27
3237052 9 15
3237053 9 4 6209401 1 29
3237054 9 6
9603082 20 1
3238000 7 8-1 9603085 19 15
3238001 7 8-2
3238010 17 22-1 9620631 21 2
3238011 17 22-2 9620650 21 28
9620660 21 29
3239000 14 30 9620666 21 22
3239001 14 32 9620670 21 3
3239100 7 4-1 9620673 21 8
3239101 7 4-2 9620675 21 11

3239200 5 37 9620678 21 23



djamato

YPYR=2 VEERATA
YAMATO SEWING MACHINE MFG. £0,LTD,

4-4-12NISHITENMA, KITA-KU, OSAKA,JAPAN
TEL:81-6-6364-5621 FAX:81-6-6364-7185

TH530 -0047 KRRTEXEXE 4TH 4% 125
TEL(06) 6364 -5621(f) FAX(06) 6364 -7185

P/N 9710180( P )
No.2 Edited in 2009.12
(VFK2560-8) Printed in Japan 2009.12.3HQD



	[P1]   MISCELLANEOUS COVERS(1)
	[P1]   カバー関係( １)
	[P2]   MISCELLANEOUS COVERS(2)
	[P2]   カバー関係(2)
	[P3]   MISCELLANEOUS THREAD EYELETS
	[P3]   糸道関係
	[P4]   MISCELLANEOUS BUSHINGS & HR DEVICE
	[P4]   ブッシュ及びHR 装置関係
	[P5]   MAIN SHAFT DRIVING MECHANISM
	[P5]   下軸機構
	[P6]   UPPER SHAFT & NEEDLE THREAD TAKE-UP MECHANISM
	[P6]   上軸及び針糸繰リ機構
	[P7]   NEEDLE BAR MECHANISM
	[P7]   針棒機構
	[P8]   PRESSER FOOT MECHANISM
	[P8]   押エ機構
	[P9]   MISCELLANEOUS PRESSER FOOT
	[P9]   押エ関係
	[P10] UPPER KNIFE DRIVING MECHANISM
	[P10] 上メス機構
	[P11] SPREADER MECHANISM
	[P11] 飾リ糸ルーパ機構
	[P12] LOOPER DRIVING MECHANISM
	[P12] ルーパ機構
	[P13] FEED DRIVING CONTROL MECHANISM
	[P13] 前送リ調節機構
	[P14] FEED DRIVING MECHANISM
	[P14] 送リ機構
	[P15] LUBRICATING MECHANISM
	[P15] 給油機構
	[P16] SC30 DEVICE
	[P16] SC30 装置
	[P17] K1 DEVICE
	[P17] K1 装置
	[P18] FL DEVICE
	[P18] FL 装置
	[P19] SUPPORTING BOARD(1)
	[P19] 受ケ板(1)
	[P20] SUPPORTING BOARD(2)
	[P20] 受ケ板(2)
	[P21] THREAD STAND
	[P21] 糸立台
	[P22] WARNING LABEL
	[P22] 警告ラベル
	[P23] INDEX
	[P23] 索引	



